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Please order the parts with a part number.

Item Parts No. Description I/C QTY N/O Opt. 1 Opt. 2 NOTE

001A2 414715-7 HANDLE COVER 1

002 651204-3 SWITCH SGEL115CDY 1

003-2 159178-7 MOTOR HOUSING 1 *

    C11 643751-8 BRUSH HOLDER 2 *

    D10 INC. 30 *

003-3 159184-2 MOTOR HOUSING COMPLETE O 1

    C11 643751-8 BRUSH HOLDER 2

    D10 INC. 30

004-1 643750-0 BRUSH HOLDER CAP 7-11 2

005-2 191941-2 CARBON BRUSH CB-251 1 *

005-3 194547-5 CARBON BRUSH CB-253 < 1 *

005-4 194994-0 CARBON BRUSH SET CB-253 < 1

006 815261-7 NAME PLATE 4200N 1

008 911263-2 PAN HEAD SCREW M5X40 3

009 911148-2 PAN HEAD SCREW M4X25 4

010 682504-0 CORD GUARD 10-85 1

011G1 691216-4 POWER SUPPLY CORD 1.25-2-2.5 1

012F_ 687053-2 STRAIN RELIEF 1

013C_ 645253-0 NOISE SUPPRESSOR 1

014-1 911133-5 PAN HEAD SCREW M4X18 2

015 343289-0 BAFFLE PLATE 1

016 961004-6 RETAINING RING S-8 1

017-1 221776-8 HELICAL GEAR 19 1

018-2 213407-3 O RING 26 1

019-2 211056-0 BALL BEARING 629LLB 1 *

019-3 210042-8 BALL BEARING 629LLB O 1

020 253741-9 FLAT WASHER 9 1

021-3 241520-7 FAN 68 1

022 254002-0 WOODRUFF KEY 3 1

023C2 516088-5 ARMATURE ASS'Y 220V 1

    D10 INC. 19-21,24,25

024-1 681613-2 INSULATION WASHER 1

025-1 211033-2 BALL BEARING 608LB 1

026 253192-6 FLAT WASHER 14 1

027-1 213262-3 O RING 18 1

028C2 520039-2 FIELD ASS'Y 220V 1

    C10 654020-2 RING TERMINAL 2

    C20 654502-4 CONNECTOR P-2 2

029-1 911285-2 PAN HEAD SCREW M5X60 2

030 263002-9 RUBBER PIN 4 1

031-1 155409-2 BLADE CASE COMPLETE 1

    C10 817667-5 CAUTION LABEL 1

032 912121-5 COUNTERSUNK HEAD SCREW M4X14 4

033 421108-1 RUBBER BUSH 1

034 911216-1 PAN HEAD SCREW M5X14 1

035 254001-2 WOODRUFF KEY 4 1

036 265226-3 HEX. FLANGE HEAD BOLT M6X17 1

037 224081-2 OUTER FLANGE 36 1
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038-1 792010-8 COMBINATION SAW BLADE 110 1

039 224080-4 INNER FLANGE 36 1

040 285802-7 BEARING RETAINER 19-33 1

041 321197-5 SPINDLE 1

042 211106-1 BALL BEARING 6201LLB 1

043 961155-5 RETAINING RING S-38 1

044 164473-2 SAFETY COVER 1

046-1 231773-6 TENSION SPRING 4 1

047 934301-3 WING NUT M6 1

048 941151-9 FLAT WASHER 6 1

049 951219-3 SPRING PIN 6-32 1

050 251919-8 CAP SQUARE NECK BOLT M6X20 1

051 251919-8 CAP SQUARE NECK BOLT M6X20 1

052 133480-6 BASE ASS'Y 1

    D10 INC. 47,48,51,54,62

053 924206-5 WING BOLT M5X10 1

054 942151-2 SPRING WASHER 6 1

055 934301-3 WING NUT M6 1

056 942151-2 SPRING WASHER 6 1

057 315117-9 BEARING BOX 1

058 961052-5 RETAINING RING S-12 1

059-1 221777-6 HELICAL GEAR 41 1

060 212004-2 NEEDLE BEARING 810 1

061-2 159218-1 GEAR HOUSING 1 *

    D11 INC. 18 *

061-3 159771-7 GEAR HOUSING O 1

    D10 INC. 18

062 265883-7 - SCREW M5X6 1 *

062-1 266229-0 H.S.SET SCREW(CUP POINT)M5X8 O 1

401 164095-8 GUIDE RULE 1

402 781011-1 WRENCH 22 1

403 782209-3 SOCKET WRENCH 9 1


